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Carburetor Assembly

Ref # Part Number DescriptionQty
1 325041 Carburetor1
2 Body, Pump1
3 Screen1
4 Valve, Needle1
5 Spring1
6 Screw1
7 Pin1
8 Lever1
9 Body1
10 Cover1
11 325262 Pump Asy, Primer1
12 325202 Diaphragm1
13 325264 Gasket1
14 325261 Diaphgram1
15 325260 Gasket1
16 Jet, Main1
17 O-Ring1
18 Clip1
19 Holder, Wire1
20 Screw2
21 Bracket1
22 Nut1
23 Screw1
24 325263 Packing1
25 Screw4
26 Washer1
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Starter/Clutch Housing Assembly
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Starter/Clutch Housing Assembly

Ref # Part Number DescriptionQty
1 325073 Clutch Asy1
2 325075 Shoe, Clutch2
3 111860 Spring1
4 111862 Bolt, Clutch2
5 111864 Washer2
6 111866 Washer2
7 325077 Recoil, Starter Asy1
8 325079 Case, Starter1
9 325081 Reel1
10 111868 Spring1
11 111871 Screw1
12 325083 Guide1
13 325084 Rope, Starter1
14 325086 Knob, Starter1
15 325087 Pulley, Starter1
16 325089 Ratchet1
17 111873 Spring1
18 111840 Screw/Washer2
19 325092 Bracket, Tank1
20 325094 Pad1
21 302653 Clutch Drum Asy, Non-AV1
22 302654 Clutch Drum Asy, AV1
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Shaft Part 2/Shield/Cutter Assembly
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Shaft Part 2/Shield/Cutter Assembly

Ref # Part Number DescriptionQty
1 301256 Drive Asy w/Clip 60"1
2 323396 Housing Asy, Zama Gear1
3 322009-01 Sleeve, Spline1
4 323363 Collar1
5 301272 Blade, Pkg1
6 218159 Pin, Cotter1
7 216751 Nut, Hex M10 LH1
8 218075-01 Flange, Spindle1
9 323618 Plate, Backup1
10 323527 Plate, Adj1
11 111136 Bolt, Shoulder 10-243
12 111135 Nut, Hex Lock 10-243
13 323547 Shield Asy, Mach1
14 323024 Wheel, 6"1
15 323020 Sleeve, Wheel1
16 111140 Bolt, 5/16-18 x 2.51
17 111137 Washer, .512 ID x .814 OD1
18 110879 Washer, M82
19 111138 Washer, Lock, .312 ID x .586 OD2
20 323021 Knob1
21 323022 Flap1
22 111054 Screw, 10-24 x .6252
23 216633 Washer, Pl .210 ID2
24 219079 Spacer2
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Shaft Part 1/Handle/Stringhead Assembly
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Shaft Part 1/Handle/Stringhead Assembly

Ref # Part Number DescriptionQty
1 224977 Kit, Loop Handle
2 227045 Handle, Loop (25mm)1
3 227046 Clamp, Handle (25mm)1
4 228320 Screw, M6 x .8 x 454
5 236936 Washer4
6 236642 Nut4
7 322137 Grip, 1"1
8 215323 Guide1
9 222795 Housing, Trigger Throttle1
10 223200 Screw, Self Tapping, 10-161
11 68846 Button, Stop Switch1
12 215319 Base, Stop Switch1
13 215320 Contact, Switch1
14 110706 Screw, 8-18 x .51
15 300361 Trigger, Throttle1
16 216027 Screw, M5 x 28.5 Sems1
17 217159 Nut, Hex M51
18 217403 Nut, Hex M6 x 11
19 302686 Throttle & Wire Asy1
20 Wire, Terminal Asy2
21 Cable, Throttle1
22 217403 Nut, Hex M6 x 11
23 224090 Sleeve, 1" x 52.351
24 225053-01 Collar, 1"1
25 224457 Kit, Gear Housing Asy1
26 323396 Housing, Gear1
27 Collar1
28 218159 Pin, Cotter1
29 216751 Nut, Hex M10 LH1
30 218075-01 Flange, Spindle1
31 322009-01 Sleeve, Spline1
32 323820 Drive Asy, w/Clips1
33 302658 Stringhead Asy, L1
34 Knob1
35 Cover1
36 Line-on-Spool1
37 Housing1
38 Eyelets1
39 Spring1
40 302787 Shield and Blade Asy1
41 Shield1
42 Nut2
43 302788 Blade1
44 325169 Bolt, M4 x 152
45 325170 Nut, M4 x 22
46 325167 Clamp1
47 111880 Bolt, Hex2
48 302278 Kit, Harness Ring1
49 Ring1
50 217935 Screw, Tr 10-24 x .5 Torx1
51 218315 Nut, 10-241
52 217753 Shaft, Drive 15001
53 302680 Throttle and Wire Asy1
54 217403 Nut, Hex M6 x 11
55 227064 Trigger1
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Shaft Part 1/Handle/Stringhead Assembly

Ref # Part Number DescriptionQty
56 111061 Screw, 6-19 x .62 Fl Hd Plast6
57 323385 Lever, Throttle Lock1
58 323384 Spring, Torsion Throttle Ret1
59 323383 Spring, Torsion Throttle Adv1
60 111170 Nut, Speed .38 dia Round1
61 229823 Pin1
62 229824 Slide, Throttle Cable1
63 323376 Handle, Left Half1
64 302704 Handle, Right Half1
65 216868-01 Bar Asy, Handle1
66 Bar, Handle1
67 94212 Grip, Handle1
68 217974 Clamp Asy1
69 Clamp, Top1
70 Centerpiece1
71 Bolt, Hex M6 x 30.02
72 Clamp, Bottom1
73 Bolt, Hex M5 x 254
74 300549-02 Handle Asy/Trigger1
75 215322 Grip1
76 323721 Bar, Handle1
77 222794 Housing, Trigger Throttle1
78 223200 Screw, Self Tapping, 10-161
79 68846 Button, Stop Switch1
80 215319 Base, Stop Switch1
81 215320 Contact, Switch1
82 110706 Screw, 8-18 x .5 Pn St H1
83 300361 Trigger, Throttle1
84 218328 Plug, Tubing1
85 216027 Screw, M5 x 28.5 Sems1
86 217159 Nut, Hex M51
87 217403 Nut, Hex M6 x 11
88 216596 Washer, Flat M62
89 215323 Guide1
90 302678 Throttle, Wire Asy1
91 217403 Nut, Hex M6 x 11
92 217956 Harness Asy  Optional Accessories1
93 224177-01 Blade Shield  Optional Accessories1
94 322812 Blade, Pro, 8" x 25mm  Optional Accessories1
95 217935 Screw, Tr 10-24 x .50 Torx  Optional Accessories3
97 UNKNOWN
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Loctite Kit
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Loctite Kit

Ref # Part Number DescriptionQty
322235-02 322235-02 Loctite Kit

322236 Retaining Compound 620 (10 ml)  1
322237 Thread Locker 242 (10 ml)  1
322238 Gasket Eliminator 518 (50 ml)  1
322239-01 Black Max 380 (3 ml)  1
323749 Thread Locker 262 (10 ml)  1
323762 Anti-Seize Lubricant 767 (30 ml)  1
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Powerhead Assembly
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Powerhead Assembly

Ref # Part Number DescriptionQty
1 324975 Drive Case1
2 324978 Starter Case1
3 111825 Bearing, Ball, S110 x 60 x 0102
4 324981 Seal, Oil1
5 324983 Seal, Oil1
6 111827 Pin, Dowell2
7 111828 Screw, Pan3
8 111830 Pin, Dowel2
9 324984 Nose1
10 324985 Case, Fan1
11 111831 Bolt/Washer4
12 324988 Cover1
13 111834 Nut1
14 324991 Clamp1
15 324993 Cylinder1
15 324994 Cylinder1
16 324996 Gasket, Cylinder1
17 111835 Bolt/Washer4
18 111837 Bolt, Stud2
19 324999 Cover,Top1
20 325002 Guard, Plug1
21 111839 Screw/Washer1
22 111840 Screw/Washer1
23 325005 Crankshaft Asy1
24 325009 Piston Set1
25 325013 Pin, Piston1
26 325017 Ring, Top2
27 325020 Clip, Piston Pin2
28 111844 Bearing, Needle1
29 111847 Nut, Conical Spg1
30 325023 Rotor1
31 325026 Coil, Ignition1
32 325029 Cap, Plug1
33 325030 Grommet1
34 325031 Cap, Plug1
35 111848 Bolt/Washer2
36 325032 Plug, Spark, NgKBM6A1
37 325033 Wire, Lead1
38 325045 Case, Cleaner1
39 325047 Bracket1
40 111851 Screw/Washer2
41 325049 Element, Cleaner1
42 325051 Cover, Cleaner1
43 111852 Screw/Washer1
44 111854 Nut1
45 CARBURETOR ASY  See "Carburetor Assembly" 

illustration and parts list.
1

46 325057 Gasket, Muffler1
47 325060 Muffler Asy1
48 325063 Muffler1
49 325066 Pipe, Tail1
50 325068 Gasket, Muffler1
51 111855 Screw/Washer2
52 111857 Nut, Flange2
53 325070 Cover, Muffler1
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Powerhead Assembly

Ref # Part Number DescriptionQty
54 111842 Screw/Washer1
55 325095 Tank, Fuel1
55 325096 Tank, Fuel1
56 325099 Cap Asy, Tank1
57 325100 Packing1
58 325101 Valve, Breather1
59 325102 Holder1
60 325103 Cap, Fuel Tank1
61 325104 Plug1
62 325105 Hose, Fuel1
63 325107 Hose, Fuel1
64 111876 Bushing1
65 325109 Filter, Fuel1
66 111853 Screw/Washer2
67 325034 Gasket, Insulator1
68 325036 Insulator1
69 111849 Screw/Washer2
70 325039 Gasket, Carburetor1
71 324972 Engine Stand1
72 217320 Screw, Pn M6 x 18 Torx Sems4
73 STARTER/CLUTCH HOUSING ASY  See 

"Starter/Clutch Housing Assembly" illustration and 
parts list.

1
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Service Tools
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Service Tools

Ref # Part Number DescriptionQty
111124 111124 T-27 Torx Dr 3.5 in.
222785 222785 T-25 Torx dr 3.5 in.
217720 217720 Torx Dr Set
323754 323754 Torx Dr Set of 6  Bit Sizes Tx 10, 15, 20, 25, 27, 30
323330 323330 Ignition Tester
215432-01 215432-01 Pressure Test Tool
91424 91424 Tachometer
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